
“4 

Restricted A.L. No. 34 

A.P. 101B-1002/2A-3A Page DJ1 

CONTROLS 

TAIL PARACHUTE STREAM AND DROP TANK RELEASE CABLES 

Cl.of| Fig. 

Ref. No. Part No. Descripti No-| Matl. Spec. |SI4P') and ef. No: a 7 escription off atl. Spec. | mR, 

1 2 3: al 5: 6: ‘7 L.M. | Index 

_ TAIL _ PARACHUTE STREAM AND DROP| — _ — 
Did 7 TANK RELEASE CABLES, 

- ASSEMBLY (E.F2.48.7) 
(MK. 2 A/C) 

Pag Spares for :— 

2A/9500417 | SKEFCO BALLRACE, jettison quadrant shaft 1 — Cc 39/1 

CBS.5 : 
28D/1213591 | A59/11E BOLT, jr”: ‘BSF, shrouded pulley attachment at frame 45| 1 _ c 39/2 

8447 | E.B2.48.1221 BRACKET, pulley support, at frame 54 1 EEDX.238 Cc | 39/3 

7 or L65 
Aventis — 

. 28D/9436920 | A25/1C ‘Bolt; 2 BA; hex. head 2 a Cc | 39/4 

28M/1278190 | AGS.2001/C/1 Nant stiff, 2 BA 2 -- Cc |} 39/5 

10887 | E.F2.48.115 CABLE, ‘ep tank release 1 — Cc | 39/6 
10884 | E.F2.48.181 ‘CABLE,: parachute stream operating 1 os Cc 39/7 

10886 | E.F2.48.113 ‘CABLE,: drop tank release ‘ 1 — Cc 39/8 

10885 | E.F2.48.107 ‘CABLE, : parachute door operating 1 aa c | 39/9 
28N/1045681 | AGS.899/1 ‘COLLAR, : shackle pin sat 3 — Cc | 39/10 

28N/1046383 | SP121/B ‘COLLAR, ‘shackle pin cee eee | 4 = c | 39/11 
3698 | E.B2.48.155 FAIRLEAD, for parachute stream and drop tank | 46 LFS21 Cc | 39/12 

: Hy jettison cables 

10174 | E.F2.48.135 FORK- END, cable, link to turnbarrel connecting 2 S94 Cc | 39/13 

8448 | E.B2.48.1219 GUARD, pulley, at frame 54 . _ 1 L65 Cc | 39/14 

. 28E/9435951 | 404 ‘KEY, woodruff, for jettison quadrant shaft 2 BS46/ENG Cc | 39/15 

4664 | E.B2.48.153 ‘LEVER, ‘jettison release hook operating 1 L65 Cc 39/16 

4665 | E.B2.48.163 ‘LEVER, ‘loading spring link attachment... 1 L65 Cc 39/17 

4668 | EEAS.15/39/134FS LINK; jettison release hook connection 2 L65 Cc 38/18 

4666 | EEAS.15/39/160GS | ‘LINK; quadrant loading spring attachment 2 L65 c 39/19 

10177 | EEAS.15/49/150GU ‘LINK, cable to fork-end connecting 2 $514 c 39/20 

10889 | E.B1.48.719 ‘LUG, | :quadrant loading spring anchor 1 DTD124 c 39/21 

‘Attachments : — 

28D/17201 | A59/26L Bolt; i” BSF, hex. head 1 — Cc | 39/22 

28M/9129449 | A27/LS ‘Nut, 4”: BSF, slotted 1 -- Cc | 39/23 

28P/9429652 | SP9/E10 Pin, ‘spilt: 1 — Cc | 39/24 

_ MECHANISM, parachute door operating, aft of | — -- — | 40/1 

Sop frame 57, assembly (E.B2.48.1159) 

‘ : Spares for :— 

4669 | E.B2.48.811 BOLT, special, 3” BSF, pulley mounting and axis ... | 4 S95 Cc | 40/2 

28D/1006583 | A25/5J BOLT; ” BSF, hex. head, pulley mounting and axis | 1 a Cc 40/3 

or : 
4670 | E.B2.48.813 BOLT, special, 3” BSF, pulley mounting and axis ... | 1 S95 c 40/4 

4671 | E.B1.48.159 BRACKET, pulley mounting, between frames 60 and | 1 — Cc | 40/5 

: : 61, port 

Aetaghments — 
28D/12550 | A25/22E Bolt,: ” BSF, hex. head ... 1 _ Cc | 40/6 

28M/1011467 | A27/ES Nott d Vv " BSF, slotted 1 — Cc | 40/7 

28P/1007741 | SP9/C8 Pin, split: 1 - Cc | 40/8 

4672 | AS.2806/5/192 Tube, distance 1 _ Cc | 40/9 

4673 | E.B2.48.667 Washer, special 1 — Cc | 40/10 
28W/9419405 | SP15/E Washer, ne BSF, plain 1 _ Cc 40/11 

Restricted 



Restricted 

Page DJ2 

CONTROLS 

TAIL PARACHUTE STREAM AND DROP TANK RELEASE CABLES 

cae Cl.of} Fig. 
Ref. No. Part No. Peis Description Ne Matl. Spec. neg and 

1 23:4 5:67 ° Lim. | Index 

4674 | E.B1.48.160 BRACKET, pulley mounting, between frame 60 and] 1 _— Cc | 40/12 

: i}! 61, starboard 
‘Attachments _— 

28D/12550 | A25/22E ‘Bolt, 4” BSF, hex. head ... 1 -- Cc |} 40/13 

28M/1011467 | A27/ES ‘Nut; }” BSF, slotted 1 _ Cc | 40/14 

28P/1007741 | SP9/C8 ‘Pin, split 1 — Cc | 40/15 

4672 | AS.2806/5/192 Tube, distance 1 — Cc | 40/16 

4673 | E.B2.48.667 ‘Washer, ‘special 1 _ c 40/17 

28W/9419405 | SP15/E Washet, v BSF, plain 1 — c | 40/18 

4675 | E.B2.48.15 CABLE, ‘door operating, port ... 1 aoa c 40/19 
7950 | E.B2.48.1051 ‘CABLE,: : door operating, starboard 1 — Cc 40/20 

4677 | E.B2.48.9 FAIRLEAD, at frame 29 for cable run 1 LFS21 c 40/21 

. ‘Attachments : —_ 

28D/1008149 | A25/2B ‘Bolt; 4: BA, hex. head 4 = Cc | 40/22 

28M/1278189 | AGS.2001/B/1 ‘Nut,’ 4: BA, stiff 4 — Cc | 40/23 

28W/9419465 | SP13/B Washer, 4 BA, plain 4 — C | 40/24 

28K/551 | SP3/413 FORK: END, operating cable anchor . 2 — Cc 40/25 

13129 | E.B2.48.23 ‘GUARD, pulley 1 LFS21 Cc | 40/26 

‘Attachments : — 

28D/1010029 | A25/6B ‘Bolt, 4 BA, hex. head 2 — Cc | 40/27 

28M/9403519 | A27/BP ‘Nut, 4:BA, plain ... 2 — Cc | 40/28 
13130 | E.B2.48.1161 Washer, special 1 L72 c 40/29 

28W/9419465 | SP13/B Washer, : 4 BA, plain 2 - c | 40/30 

13131 | E.B2.48.25 GUARD, pulley 1 LFS21 Cc | 40/31 

‘Attathments : _— 

28D/10110029 | A25/6B Bolt, 4 BA, hex. head 2 _ c 40/32 

28M/9403519 | A27/BP ‘Nut,! 4: BA, plain ... 2 = Cc | 40/33 

28W/9419465 | SP13/B Washer, iA BA, plain 2 _— c 40/34 

13132 | E.B2.48.27 GUARD, pulley 1 LFS21 Cc | 40/35 

‘Attachments : — 

28D/1010029 | A25/6B ‘Bolt; 4 BA, hex. head 2 — Cc | 40/36 

28M/9403519 | A27/BP Nut, 4 BA, plain 2 — Cc | 40/37 

28FP/5 | AVIAN. DEVELS. PIN, ‘pip , quick release, hydraulic operating jack | 2 _ Cc 40/38 

A.409 : fo)! anchor 
28P/814 | SP4Y/A4 ‘PIN; shackle, cable anchor on parachute door 2 — Cc | 40/39 

28P/832 | SP4Y/B6 ‘PIN, ghackle, cable anchor 2 — c 40/40 

28R/13514 | AS.103 ‘PULLEY, cable is 8 — Cc | 40/41 

8469 | E.B2.48.1213 ‘SHROUD, cable wulley, at fianie 60, xearbourd 1 — c 40/42 

8470 | E.B2.48.1237 ‘SHROUD, cable pulley, at frame 60, port ... 1 $515 Cc | 40/43 

8471 | E.B2.48.1211 ‘SHROUD, trunnion mounted pulley 2 = Cc | 40/44 
4681 | E.B1.48.135 ‘TRUNNION, jack fork-end 1 L65 c 40/45 

28U/14789 | SP35/C ‘TURNBUCKLE, cable adjustment 2 — Cc | 40/46 

13133 | E.B2.48.171 MASTER. packing, between nut and — 60 1 DTD622 Cc | 40/47 
: or 726 

13135 | AS.2811/6/030 ‘PIECE, distance, for pulley at frame 45 1 _ Cc 39/25 

4683 | E.B2.48.1217 :PIN, pulley axis, at frame 54 1 $117 Cc 39/26 

or S94 

28P/1009706 | SP4Y/A2 PIN, shackle, connecting link 5 - Cc | 39/27 

28P/7002435 | SP4Y/A3 ‘PIN, shackle, connecting link 2 — c 39/28 

4684 | E.B2.48.711 ‘PULLEY, ‘at frame 54 1 L65 c 39/29 

28R/1038190 | AS.1151 ‘PULLEY, ‘shrouded 5 Cc | 39/30 

4688 | E.B2.48.149 1 L65 c 39/31 bkeien pulley, jettison gable at awe 46 

Restricted 



Restricted A.L. No. 34 

A.P. 101B-1002/2A-3A Page DJ3 
CONTROLS 

TAIL PARACHUTE STREAM AND DROP TANK RELEASE CABLES 

Cl. of Fi 

P No. Equi A 
Ref. No. Part No. Pata Description ff Matl. Spec. aR and 

12314567 ° LM. | Index 

12336 | GEO. SALTER RING, truarc retaining 2 = c | 39/32 
5100/62 ce ef 

4685 | GEO. SALTER RING, truarc retaining 2 — c 39/33 

5103/56 iF 
7468 | E.B2.48.151 SHAFT, pulley quadrant mounting 1 L65 Cc 39/34 

4686 | E.B1.48.717 SPRING, loading, jettison quadrant 1 DTD239 Cc | 39/35 

Attachments :— 

28N/1045681 | AGS.899/1 Collar; shackle pin wi aS 2 — c |} 39/10 

2gP/1009706 | SP4Y/A2 Pin,: shackle, 34” dia. x 0”-3 long 2 a c | 39/27 

28P/1007741 | SP9/C8 Pin,:split, i” dia. x 1” long 2 _ Cc | 39/36 

28U/14774 | SP33/B ‘TURNBARREL, 4 BA, cable adjustment 2 — Cc | 39/37 

76 | VICKERS ‘UNIT, manual release, Mk. 3A 1 = A | 39/38 
2990 brid 

: i 1: Spares for :— 

20688 | VICKERS ‘ROD, operating, group ... 1 — c 

DO5K1561 Pp hd 
20678 | VICKERS : (SPRING 1 — c 

A2880-65 Pepha 
20679 | VICKERS SPRING 1 — c 

A2780-13 Poe E 
20680 | VICKERS ‘SPRING, return ... 1 — c 

A2880-29 eRe: 
20682 | VICKERS ‘SPRING 1 — c 

A2780-32 PP RES 
20683 | VICKERS ‘SPRING, tension rod 1 - c 

A2780-71 PER Es 
20684 | VICKERS SPRING, tension rod 1 = C 

A2780-72 yg 
20685 | VICKERS ‘STRIP, sealing 1 = c 

A2880-24 Pere 
20686 | VICKERS STRIP, sealing 1 _ c 

A2880-25 pop ba 
20687 | VICKERS “STRIP, Sealing 1 _— c 

A2880-38 BEE 
20681 | VICKERS :WASHER, felt 2 _ c 

A2780-42 PE bid 
33487 | VICKERS ‘LEVER, ‘safety 1 — c 

A2880-9 Pb yf 

4689 | EEAS.28/13AU WASHER, for fairlead mounting bolt 2 $514 Cc 

Restricted 



Restricted 

Ref. No. Part No. Description 
No. 

off 
Matl. Spec. 

Cl. of 
Equip. 
MLR. 
L.M. 

Fig. 

and 

Index 1:23'4'5°67 

Restricted 



Restricted A.L. No. 52 

TAIL PARACHUTE AND ARRESTER HOOK CABLES 

No. Med Fig. Ref. No. Part No. a a Description off | Matl. Spec.| MR. and 
1:2:3:4:5:6:7 LM. | ‘dex 

~ TAIL PARACHUTE ARRESTER HOOK CABLES ....... _ _ - 
; AND MECHANISM, ASSEMBLY 

(E.F3.48.771) (MK. 2A A/C) 
Spares for:— 

37101 | E.F3.48.845 ADAPTOR, screwed, arrester hook release cable,....... 1 $114 Cc | 41/1 
3 frame 56-57 

37102 | E.F3.48.811 BRACKET, release unit attachment .............22-. 2 L56 Cc | 41/2 
: Attachments: — 

28D/9133012 | A25/3C : Bolt, 2:BA, hex. head ..... 2... .. 0.0 cece eee eee ee 4 - Cc | 41/3 
28M/9403520 | A27/CP : Nut, 2:BA, PION: creases 66 STATES TE ESR Se oe 4 - Cc | 41/4 
28W/9419475 | SP15/C Washer, 2BA, plain. ......... 00.0 cece eeeeeceee 4 _ Cc | 41/5 

37103 | E.F3.48.809 ‘ BRACKET, lever mounting, frame 59................ 1 L65 C | 41/6 
: Attachments: — 

28D/9709461 | AS.1242/3C Bolt, 2BA,c’sk head . 20.0... e eee ccc ecececee 2 _ Cc | 41/7 
28M/1278190 | AGS.2001/C/1 Nut; stiff, QIBA Ys i625 iecoce su9 enszsuannyere erauecoiauere eos waverarevass 2 _ C | 41/8 
28W/9419475 | SP15/C Washer, Z BA; DIGIN wow se SEEGERS BE STR din eco ecorerere 2 _ Cc | 41/9 

E.F3.48.781 ‘ BRACKET, pulley, aft of frame 55...............0.. 1 - — | 41/10 
: Attachments: — 

28D/9133011 | A25/2C : Bolt, 2 BA, hex. head .... 2.0... cece cece ee ceeuees 3 - C | 41/11 
28D/9419452 | A25/3B eo ke ere 1 - c | 41/12 
28M/1278190 | AGS.2001/C/1 : Nut; Stiff, 2BA Loc cece cece e ee eeee 3 - C | 41/13 
28M/1086618 | AGS.2002/B/1 UNUtSOHYAIBA wssons wesiwares oe MIEREES OOOTSRE IR Ke 1 - Cc | 41/14 
28W/9419475 | SP15/C ‘Washer, 2BA, plain.......... 00.0 cece eee eeeeeees 3 - Cc | 41/15 
28W/9419474 | SP15/B : Washer, RBA Places oa cownane oe HOvER Ke BOWSER KS. 1 _ C | 41/16 

10885 | E.F2.48.107 CABLE, parachute door operating ................0- 1 - Cc | 39/9 
10884 | E.F2.48.181 ‘CABLE, parachute stream ......... 000. ccc cece eeeee 1 ~ Cc | 39/7 
10886 | E.F2.48.113 CABLE, arrester hook release ..........0.e-0eeeeee 1 - Cc | 39/8 
37104 | E.F3.48.851 CABLE, arrester hook release ........ ccc cece eee eeee 1 - C | 41/17 
37105 | E.F3.48.853 CABLE, arrester hook release ........0... ccc eeeceee 1 - Cc | 41/18 
37106 | E.F3.48.859 CONDUIT, arrester hook release cables forward of ...... 1 - Cc | 41/19 

ia ag frame 59 
37107 | E.F3.48.861 CONDUIT, arrester hook release cable aft of frame 59...| 1 _ Cc | 41/20 
37108 | E.F3.48.865 CONDUIT, ‘special, union, forward of frame 59 ........ 1 _ Cc | 41/21 
3698 | E.B2.48.155 FAI R LEAD, for cables (Mod. 4453) ...............-. 46 LFS21 Cc | 39/12 

37109 | E.F3.48.805 FAIRLEAD, half, diaphragm between frames 55 and56 .| 2 BS2573 C | 41/22 
Attachments: — 

28D/1086618 | AGS.2002/B/1 Nut; StifF, ABA oo. ccc cece eee eee eeeeas 4 ~ C | 41/23 
28S/1008327 | A32/B14 Serew,;4 BA, round head ............ccccc cece eeee 4 ~ C | 41/24 
28W/9419474 | SP15/B Washer, MBP USM a ieee scence ox excousncrere ais weeeteatne avever= 4 - C | 41/25 

37110 | E.F3.48.857 : FAIRLEAD, arrester hook cables ............0.00005 os BS2572 C | 41/26 
28K/4070369 | SP7/YC FORK-END, lever to turnbarrel connecting ........... 1 - C | 41/27 
28K/4070367 | SP7/YCL FORK:END, turnbarrel to release unit connecting ...... 1 - C | 41/28 

10174 | E.F2.48.135 FORK-END, arrester hook release adjustment, ......... 1 $94 C | 39/13 
a frames 57-58 

8448 | E.B2.48.1219 GUARD, pulley, at frame 55 2.20... cee ee ee cece 1 L65 C | 39/14 
6102897 | E.F3.48.923 LEVER, assembly (Mod. 4731) ...........00ceeeuee 1 - B 

Restricted 



Restricted 

Page DJG CONTROLS 

TAIL PARACHUTE AND ARRESTER HOOK CABLES 

Cl. of Fig. 

Ref. No. Part No. ; Description wy Matl. Spec. ra and 
: a Index 

1:2:3:45:6:7 L.M. 

37111 | E.F3.48.813 LEVER, arrester hook landing spring, aft of frame 59 ...| 1 - Cc | 41/29 

Attachments: — 
28N/1046383 | SP121/B Collar Coralie Geeneeiweue Oe SERRE SROMAICIEG ole mOURNRURE eRe sree 1 - Cc | 41/30 

28N/1046382 | SP121/C (00 | 1 - Cc | 41/31 

28P/16926 | SP113/B3 ‘Pin, shear Aaisisiaiets 2 SRWEREN EOSIN Ba sareIlervs wa eters 1 - Cc | 41/32 

28P/1220938 | SP113/C4 a 2 - Cc | 41/33 
28P/ SP113/X9 IPI SHEEN Bass ac eam us se oe MeORMEeT eT 1 _ Cc | 41/34 

28P/9710567 | SP90/C4 : Pin, split G EGOG SR FG. See MESES Bi SSRESEK Ei SRE 3 _ Cc | 41/35 

10177 | EEAS.15/49/150/| Li NK, cable to fork-end connection ...........2+0005 1 $514 Cc | 20/39 

GU ‘ : 

_ MECHANISM, parachute door operating, aft of ........ - was — | 40/1 
Pats frame 57, assembly (E.B2.48.1159) 

‘ : Spares for: — 
4669 | E.B2.48.811 BOLT, special, 3/8" BSF, pulley mounting and axis ...}| 4 $95 C | 40/2 

28D/1006583 | A25/5J ‘ BOLT, 3/8" BSF, hex. head, pulley mounting ....... 1 - Cc | 40/3 

or : 

4670 | E.B2.48.813 : : C | 40/4 

4671 | E.B1.48.159 ‘ BRACKET, pulley mounting, between frames 60 ..... 1 - C | 40/5 

i ‘and 61, port 
; Attachments: — 

28D/1212306 | A25/22E Bolt, 1/4° BSF, hex: head s.scess cs eaweedus ws Sows 1 - C | 40/6 

28M/1011467 | A27/ES ‘Nut; 1/4" BSF, slotted .. 2.2.2... 0 cece cece eee eee 1 7 Cc | 40/7 
28P/9527619 | SP90/C7 PU SOHC! occoce ecerssbimrave ace Goeeienecéia ye Scnnevew-9cecee ereprese 1 - Cc | 40/8 

4672 | AS.2806/5/192 TUBS, GIGISNCE wsicwoesies eee eee ees eS 1 - Cc | 40/9 

4673 | E.B2.48.667 : Washer, special .. 0.0... ccc eee eee 1 - C | 40/10 

28W/9419405 | SP15/E ‘ Washer, 1/4” BSF; plait s ccweces cs sisacess os wR 1 _ Cc | 40/11 

4674 | E.B1.48.160 BRACKET, pulley mounting, between frames 60 ..... 1 = Cc | 40/12 

i ‘and 61, starboard 

‘ Attachments: — 
28D/1212306 | A25/22E Bolt; 1/4)" BSF hex. head suiccass cooanies as goer 1 - Cc | 40/13 

28M/1011467 | A27/ES ‘Nut; 1/4"! BSF, slotted .......0 20. cece cece eee ees 1 - C | 40/14 

28P/9527619 | SP90/C7 PPI; Splitias 2: weeneEn ereURUREE SSSEwY oe EERE 1 _ c | 40/15 
4672 | AS.2806/5/192 ‘ Tube, distance ..... 6. cece eee eee eee 4 _ C |} 40/16 

4673 | E.B2.48.667 ‘Washo SO6Clal’ wusmcas os messes weesewe ws ween 1 - C | 40/17 

28W/9419405 | SP15/E ‘Washer, 1/4” BSF, plain ........6....0e cece eee 1 ass c | 40/18 

4675 | E.B2.48.15 ‘ CABLE, door operating, port ..........0eceeeeues 1 = c | 40/19 
7950 | £.B2.48.1051 CABLE, door operating, starboard ..............4- 1 _ Cc | 40/20 

4677 E.B248.9 ‘ FAIRLEAD, at frame 29, forcablerun ............ 1 LFS21 C | 40/21 

: Attachments: — 
28D/1008149 | A25/2B ‘Bolt, 4 BA, hex. head 2.0.2... 000 c eee e cece eeees 4 _ c | 40/22 
28M/1278189 | AGS.2001/B/1 UNUt StI 4 BA cscs coxaoesae sanewas teoueeweaen 4 - Cc | 40/23 

28W/9419465 | SP13/B : Washer, B BA Praises occ ecorsreserars ae evereress sie sreraresever a - C | 40/24 

28K/551 | SP37/413 ‘ FORK-END, operating, cable anchor .............. 2 _ C | 40/25 

13129 | E.B2.48.23 : GUARD, Pulley ses e8 8s SHSTN eS SESS BS ERE. 1 LFS21 C | 40/26 

: Attachments: — 

28D/1010029 | A25/6B : Bolt, 4 BA: hex: head « s: saves os seseres 8s Kee 2 - C | 40/27 

28M/9403519 | A27/BP ENUTEASBA, PIAI ccscccase as serverere wus sereietarare ereverrecerareve 2 — C | 40/28 

13130 | E.B2.48.1161 Washer, special acax.s% sc,a0cee 56 aamaals SiGe HR 1 L72 Cc | 40/29 
28W/9419465 | SP13/B 2 - Cc | 40/30 : Washer, ABA, Dlaliiiecs scnocawews seems wavmvea en 

Restricted 



EE 

Restricted A.L. No. 51 
A.P.101B—1002/2A—3A CONTROLS Page DJ7 

TAIL PARACHUTE AND ARRESTER HOOK CABLES 

Cl. of Fig. 
Ref. No. Part No. Ay : Description > Matl. Spec. a and 

1:2:3:4:5!6:7 Lm, | oo 

13131 | E.B2.48.25 ‘GUARD, ONCY:  cssreceraiese wovezeeyere ate BOESE. SS Umrcacocece 1 LFS21 C | 40/31 
‘ Attachments: — 

28D/1010029 | A25/6B Bolt; 4:BA, hex. head ......0 00... cece cccceuccee 2 - C | 40/32 
28M/9403519 | A27/BP ‘Nut,:4 BA, plain 2.0... eee ccc cece eens 2 - C | 40/33 
28W/9419465 | SP13/B Washer, 4BA, plain... 2... cece ee eee 2 — C | 40/34 

13132 | E.B2.48.27 ‘GUARD, PUNCY: a5 56 NEES TS eceseceve ore acpimorqcore core 1 LFS21 C | 40/35 
: Attachments: — 

28D/1010029 | A25/6B Bolt; 4:BA, hex. head ....... 0.0... ccc ccc eu eee 2 - C | 40/36 
28M/9403519 | A27/BP ‘Nut; 4 BA, plain... 2... eee cece ccc cece eceee 2 - C | 40/37 

28FP/9469299 | AVIAN. DEVELS. ‘PEN! “pip’’, quick release, hydraulic operating jack ....| 2 - C | 40/38 
A409 ; ‘ * anchor 

28P/814 | SP4Y/A4 ‘PIN; shackle, cable anchor on parachute door........ 2 - C | 40/39 
28P/832 | SP4Y/B6 ‘PIN, shackle, cable anchor .........0...eeeeeeeee 2 os c | 40/40 

28R/1052624 | AS.103 PULLEY; CODING is: sere cease 5 55555 055 oce.erecerese ave acornre 8 - C | 40/41 
8469 | E.B2.48.1213 ‘SHROUD, cable pulley, at frame 60, starboard....... 1 $515 C |40/42 — 
8470 | E.B2.48.1237 : SHROUD, cable pulley, at frame 60, port........... 1 $515 c |40/43  “B 
8471 E.B2.48.1211 : SHROUD, trunnion mounted pulley ............... 2 $515 C |}40/44 —- 
4681 E.B1.48.135 : TRUNNION, jack FOFK<GiAG isis 65 5)5555.55 6% ereracere oc wre 1 L65 C | 40/45 

28U/14789 | SP35/C ' TURNBUCK LE, cable adjustment ................ 2 - C | 40/46 
13133 | E.B2.48.171 : ‘WASHER, packing, between nut and frame 60....... 1 DTD622 C | 40/47 
37112 | E.F3.48.877 : PACKING, fairlead, frames 46 and 47 (Mod. 4453) ..... 3 BS2572 C | 41/36 
37113 | E.F3.48.777 : PACKING, tapered, fairlead, frame 57 ............... 2 L65 C | 41/37 
4684 | E.B2.48.711 PU LLEY; frame 55, parachute stream ............... 1 L65 C | 38/29 

: Attachments: — 
28M/1011467 | A27/ES ‘Nut, 1/4" BSF, slotted ........ 2... e cece eee eee 2 = Cc | 39/39 

26FZ/1073 | EEAS.28/15/JR | ‘Piece, distarice........... 0.00 cccceeeeceeeceeeans 1 L72 c | 39/40 
4683 | E.B2.48.1217 Pin, pulley axis... 2... eee ee ec cecee eee eeeeees 1 $117 c | 39/26 

28P/19176 | SP90/G6 Pin, NIG ss Sisco a BERG GE WESTGSS BE Biacerdic ose evocococe 2 - C | 39/36 

28R/13502 | AS111 PULLEY; frame 55 20.2.0... 0... ccc ceeeeeceeeuees 1 = c | 41/38 
: Attachments: — 

28D/1212318 | A6O/5E Bolt, 1/4” BSF, shear ...... 0... cece cece ccc eee ees 1 - c | 41/39 
28M/1011467 | A27/ES Nut; 1/4" BSP, MOU: sass ce Giemsa eoceauees 23% 1 - C | 41/40 
28P/9710567 | SP90/C4 Pin, split SiGS Se .slei Sle cece equenerecesp eceretexeiexn wavesaueeaves oars 1 = C | 41/41 
28W/9419405 | SP15/E Vite, 0/4" BBE, pli fuecces x esses wm coneas 1 - Cc | 41/42 

EEAS.21A/6/HR Washer, oo 1 L72 — | 41/43 

28R/1038190 | AS.1151 ‘PULLEY, shrouded, frames 56,57 and 60 ............ 3 = C | 39/30 
: Attachments: — 

28D/1215687 | A59/8E Bolt, 1/4" BSE; hex: heeds. esos cc ceceswiws is BEES Se 5 3 - C | 39/41 
28M/1011467 | A27/ES ‘Nut, 1/4” BSF, slotted ©0000... 0.6... cece eee eeeees 3 - C | 39/42 
28P/9527619 | SP90/C7 PIN SU ties aewrcanns SOPRA HRGISTER BOSSI F 3 = C | 39/43 
28W/9419487 | SP16/E Washer, 1/4" BSF, plain 2... . eee eee eee 3 - C | 39/44 

Restricted 



—CCtCtittitCtCttitt##é#é#w#w4wwN.eeeeeeeeeeeeeeeee 

A.L. No. 52 Restricted 

Page DJ8 CONTROLS 

TAIL PARACHUTE AND ARRESTER HOOK CABLES 

No. Eauip. Fig. 
Ref. No. Part No. , ay a Description off | Matl. Spec.| MR and 

; : *| Index 
1:2:3:4'5'6 7 LM. 

28U/14789 | SP35/C ROD, tension, arrester cable adjustment, aft of frame 56 . 1 — Cc | 41/44 

37114 | E.F3.48.863 SLEEVE; screwed, aft of frame 56 .........2---0-05: 1 $114 Cc .| 41/45 

4686 | E.B1.48.717 SPRING, loading, arrester hook release..........-.--- 1 DTD239 C | 39/35 

: Attachments:— 

28N/1046383 | SP121/B {Colla y. ist cewaies aeaswss os gegwewn Pounce oo 3 - c | 39/45 

37115 | EEAS.15/49/085/| {Link 3... cece eee eee nett cece eeneb eee 4 L72 Cc | 39/46 

ER : , 3 

28P/9710567 | SP90/C4 DN cxnmces soxcucen om mmaroewn os sbaresnn wt alk 3 - c | 39/47 

28P/16926 | SP113/B3 ‘PEL, DOE cocas vs os cages 08 semeses He wrwwes wonns 3 _ c | 39/48 

E.F3.48.793 ‘TIE-ROD, adjusting, arrester hook release unit ......... 1 S95 — | 41/46 

28U/1359223 | SP33/B TURNBARREL, 2 BA, cable joint forward of frame 59 .. 1 - C | 39/37 

37116 | E,.F3.48.751 UNIT, release, arrester hook (Pre-Mod. 4731) ..........- 1 _ B | 41/47 

6102896 | E.F3.48.919 UNIT, release, arrester hook (Mod. 4731) .......-.+--. 1 = B 
Attachments:— 

28D/1212313 | A25/15E BiH T/A? BSR NONI os scan ais cownsren ewmemarede 1 = c | 41/48 

28M/1011467 | A27/ES Nut; 4/4 BSF slotted .... .... css. 2. gees oe eeSOEN 1 - c | 41/49 

28P/9710567 | SP90/C4 PINS Itlestien soqrmceas wawcainans ome maaan semua om 1 - c | 41/50 

AS2808/6/130 Tube, distance... 2.0... 2.02 ccc eee eee eee cent eens 1 - — | 41/51 

28W/9419405 | SP15/E : Washer, 1/4 BSF, plain « sacuisss ea eswes os eeewies os 1 = c | 41/52 

76 | VICKERS “UNIT, manual release, Mk. 3A .......... 022000020 1 - A | 39/38 
2990 on: 

Spares for:— 

20688 | VICKERS ‘ROD, operating, group .. 0.0... cece ee eee eee ees 1 - Cc 

DO5K1561 Pott 
20678 | VICKERS SPRANG recerocscace xe sceseese ce in GA ea GH ERRESR HORS 1 - Cc 

A2880-65 prt 
20679 | VICKERS ‘SPRING |... 0... 0c cece cere eee eee eee e es 1 - Cc 

A2780-13 ttt 
20680 | VICKERS ‘SPRING, return 2.0... 02. eee eee eee eee 1 - c 

A2880-29 i 
20682 | VICKERS St 1 ~ Cc 

A2780-32 ris 
20683 | VICKERS : SPRING, tension rod .......0.2 0c eee eee eee eee 1 = Cc 

A2780-71 ae 
20684 | VICKERS | SPRING t6NSIOHOE: vase cca scacerane oe see armsarons om cermeie’s 1 - c 

A2780-72 ee 
20685 | VICKERS | STRIPESOM ING w:scisr os sami memes eevee « 1 - c 

A2880-24 ide 
20686 | VICKERS  STAIPL SANG: weccisen womcmces a wanes omc « 1 ~ c 

A2880-25 128 
20687 | VICKERS | STRIPS SOG AG acecoraseve scxvonscaners axe exeverscasare vie sunuesecaunee « 1 - Cc 

A2880-38 ff 
20681 | VICKERS : WASHER, felt... .. 2.0.00. cece cece e ete eee ees 2 _ Cc 

A2780-42 fas 
33487 | VICKERS S LEVERS SOIC) dass ous cceserececers ws warmers ons onemareieme ace 1 - c 

A2880-9 _ 
13134 | EEAS.28/6/AU | > WASHER, for fairlead mounting bolt ............-..- 22 $514 c | 39/49 WASHER, for fairlead mounting bolt 

Restricted 


